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Table 1. Dimensions of thick slit specimen.
Plate thickness Length Width Slit’ length Hole dia. Roof opening | Welding rod dia.
T mm |  Amm B mm L mm d mm S mm mm
14 i 400 . 250 ‘ 250 16 4 4 or 5
16 a ” 2 ” 18 i 4 4 or 5
20 4 4 ” 20 5 5 or 6
25 P p ‘ Y 22 } 5 5 or 6
32 - ” 4 v . 24 : 5 S or 6
36 # 0 v 26 ; 6 6 or 7
45 4 ” 1 v 30 6 i 6 or 7
50 Z o % 34 6 | 6 or7

Photo. 2. Bead crack in slit specimen -
(single bead)
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Fig. 1. Specimens for crack-sensitivity
test.
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A & B: Test platé
C & D: Cu-Back plate
t: Dia of electrodex1.05~1.10

Fig. 2. Welding method.
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Table 1. Dimension in slit specimens. (mm)
No. Kind of specimen type a b c d e f t
1 25 X400 x 300 A 400 300 300 22 50 5 25
2 25X 440 < 300 A © 440 300 300 22 70 5 25
3 25 % 360 300 A 360 300 300 22 30 5 25
4 25X 400 x 250 A 400 250 250 22 75 5 25
5 25 %300 %200 B 300 200 180 18 60 2 25
6 37 X 400 X 250 A 400 250 - 250 26 75 5 37
7 45 X 400X 250 A 400 250 250 34 75 5 45
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Table 2. Percentage and distribution of
cracks in slit test.

Size of specimens 400%X250X250mm .

Dia of electrodes 5mm & 6mm

% of cracked
Electrodes specimens Adequacy
No.| ™ 1sed - Welding] Base fortesting
' i ! No
:’l‘otal1 bead | steel :‘Yes or
1 | Ni-Cr-Mn 13 4 | 9 yes
2 D 316 72 69 3 no
3 Mn-Cr 33 3 .30 yes
4 D 308 92 92 0 no
5 Ferrite . 100 100 . 0 | no
i \ i
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